
Sonargaon University   i 

 

Faculty of Engineering 
Department Of Textile Engineering 

 

REPORT ON 

Industrial Attachment 
At 

ENVOY TEXTILES LTD. 

Jamirdia, Bhaluka, Mymensingh,  

Bangladesh. 

  
Course Title: Industrial Attachment 

Course Code: Tex-442 

Group: (B) 

 

Submitted By 

Name  ID Group (WP) 

Rubel Hosen TEX 1703012062 B 

Md. Reja Uddin Sujoy TEX 1703012063 B 

Md. Monjil  TEX 1702011039 B 

Md. Sakil Ahmed TEX 1703012028 B 

Sree Nayan Sarker TEX 1703012061 B 

 

 Academic Supervisor 

Kamrul Hassan Bhuiyan 

Lecturer & Coordinator 

Department of Textile Engineering 

Sonargaon University (SU), 146 Mohakhali, Dhaka-1212 

 

This Report presented in partial fulfillment of the Requirement for the Degree of Bachelor of 
[...]

9.3 Fabric Defects Code: 

Yarn Dyeing Sizing Weaving Finishing 

Types 

of 

Defect 

 

Code 

no. 

 

 

Types of 

Defect 

 

 

Code 

no. 

 

 

Types of 

Defect 

 

 

Code 

no. 

 

 

Types of 

Defect 

 

 

Code 

no. 

 

 

Types of 

Defect 

 

 

Code 

no. 

  

Coarser 

warp 

101 Shade 

variation 

201 Loose  301 Broken 

pick 

401 Crease 

mark 

501 

Coarser 

weft 

102 Undyed 203 Tight 302 Double 

pick 

402 Unsigned 502 

Finer 

warp 

103 Centre 

Selvedge 

shade 

variation 

204 Beam 

satin 

303 Missing 

pick 

403 Width 

variation 

503 

Finer 

weft 

104 Dyeing 

bands 

205 Size 

patch 

304 Lashing 

pick 

404 Machine 

stop 

504 

Oily 

warp 

105   Less 

width 

305 Starting 

mark 

405 Hole 505 

Oily 

weft 

106   Slack 

End 

306 Reed mark 406 Waviness 506 

Slub 107   Ball 

formation 

307 Knot 407 Finishing 

band 

509 

Contam

ination 

108     Snarling 408 Oil spot 510 

Thick/t 109     Bad 410 Chemical 511 



 
Industrial Attachment 

72 
 

 

9.4 Four point system:  

This is issued by the American Society for Testing and Materials with reference to the 

designation: ASTM D5430-93.  

Faults are scored with penalty points of 1, 2, 3 and 4 according to their size and significance. 

 

9.5 Calculation: 

Find out the grad of fabric based on 4-point system 

Solution: 

2*1=1 

5*2=10 

1*3=3 

1*4=4 

Total=19point 

 

Point/100 yds. = {(Total point scored in a roll *3600)/(Total yds.  Inspected Fabric *widths in 

inch)} or   

                      =19*3600/100*48 

                      =13.13 

Point/100 meter= total fault point*100*39.37/inspection fabric width*inspection meter  

                        =16*100*39.37/48*100 

                        =14.25 

The fabric is “A” grade 

                                      

 

hin selvedge spot 

Nip 

open 

110     Double end 412  512 

Wrappe

r fibres 

111     Wrong 

Drawing 

413   

Missing 

lycra 

112     Less width 414   

Neps 113     Missing 

end 

416   

      Tail end 

knot 

417   

      Bent pick 418   

      Warp 

brushing 

419   

Fault length Penalty Point 

0-3 inch 1 point 

3-6    “ 2     “ 

6-9    “ 3     “ 

9-12      “ 4      “ 



 
Industrial Attachment 

73 
 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

  Chapter: 10 



 
Industrial Attachment 

74 
 

                                                    

 

   

10.1 Type of Testing In Lab 

For Yarn For Fabric 
 

Count 

Lea strength 

Single strength 

CSP test(actual count*lea strength) 

Twist per Inch 

Twist Multiplier 

Spandex(%) 

Thin&  thick place 

Neps Hairiness 

Imperfection 

Slub diameter 

Slub  length 

CV% 

Tenacity 

GSM 

Fabric Width 

Shrinkage 

Skew Movement 

Constriction 

Spirality 

Tensile strength 

Tear strength 

Stretch 

Growth Fabric 

PH 

Seam Slippage 

Color fastness to Wash 

Color fastness to rubbing 

10.2 Machine, Equipment name and their Function& Image: 

 

               Fig:USTER TESTER 5                                                            Fig:Titan2 

 10                                          LAB Section 



 
Industrial Attachment 

75 
 

  

                   Fig: Lea Strength Tester                                                         Fig: Auto Warp Reel 10 

 

 

 

 

 

 

 

 

 

 

Fig: Nu-Martandal abrasion and pilling tester                              Fig: Elmatear(Tear test) 

 



 
Industrial Attachment 

76 
 

Sl.No : Machine Name 

 

Manufacturer Origin Function 

01 USTER TESTER 5 USTER 

 

Switzerland 

 

Used to determine the 

CV%, Thin& thick place, 

neps hairiness, 

imperfection, slub diameter, 

slub length etc. 

 

02 Titan2 James H. Heal England 

 

Used to determine the 

Tensile strength, Elongation 

of yarn and fabric and it is 

used for determine seam 

slippage. 

03 Lea Strength Tester MAG Solvics India 

 

Used to determine the 

strength of lea. 

04 Ele Twist Tester MAG Solvics India Used to determine Twist per 

inch. 

05 Auto Warp Reel  10 MAG Solvics  India Used to make lee for 

count and lea strength test. 

06 Auto Warp W    

07 Elmatear(Tear test) 

 

James H. Heal England Used to determine the tear 

strength of fabric 

08 Verivide  Light Box Verivide Ltd England Used for shade matching 

09 Nu-Martandal 

abrasion and pilling 

tester 

James H. Heal England Used to check the abrasion 

and pilling resistance of 

fabric 

10 GSM Cutter James H. Heal 

and Co. 

England Used to check the GSM of 

fabric 

11 

 

 

 

SK SATO 

KEIRYOKI CO. 

LTD 

 

Japan 

 

 

Used to check lab 

temperature and relative 

humidity 

12 Crock meter James H. Heal 

and Co. 

England Used to check the color 

fastness to rubbing 

13 Humidifier STULZ U S A Used to Control 

temperature and humidity 

 

 

                                                  

  



 
Industrial Attachment 

77 
 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

  

 

  Chapter: 11 



 
Industrial Attachment 

78 
 

 

 

11.1 R & D Department in Envoy Textiles: 
Research & Product development department is an important department for any textile 

industry.This plays a direct role on developing a product.  
Envoy Textiles Ltd. has also a Research & Development (R&D) department with modern 

amenities which correlates very well with the upcoming new product. Continuous research 

programmed is carried-on here, which is completed by product development. The R&D 

department is independent and equipped to promptly invent new designs for new fashion and 

develop buyer’s requirements timely. This department keeps all documents from dyeing recipe to 

fabric construction and keeps master roll to keep shade in same consistent even over a longer 

discontinuity. Envoy denim always researches to develop new fashion as per the world 

requirement as well as to maintain comfort & durability.          

Most often this department creates new product on the basis of new design & structure by their 

own creativity according to the current market demand and then give it to the buyer. If this 

design is approved by the buyer then it is stored.  

When an order comes from buyer in form of washed sample. The technical person determines 

the shade percentage, amount and type of washing to that fabric to get the appearance like the 

sample. So it is very important to wash the sample fabric to justify his assumption. For this 

purpose a small washing unit is established in the factory.  

Every order firstly comes into R&D department via marketing peoples by mail or swatch. The 

R&D experts analyze these samples and match it with their developed samples. If they find 

similar samples then this is sent to buyers for approve. If buyers approve it then the R&D section 

goes for production. 

 

  

  11                         Research & Development (R&D)             

 



 
Industrial Attachment 

79 
 

11.2 Developed Samples:    

 

 

 

Samples according to Weave  

 

3/1 (both RHT & LHT) 

 2/1 (both RHT & LHT) 

 2/2 RHT 

 3/2 RHT 

 4/1Satin  

1/1 chambray 

 Broken Twill 

 

 

 

 

Samples according to Count  

 

Regular – OE & Ring Slub  

Slub 

 Slub Poly Stretch  

Cross Slub  

Stretch Denim  

Polyester Denim  

 

 

 

Samples according to Weight  

 

4.5Oz/Yd2 to 15.75 Oz/Yd2  

Light weight: 4.5 Oz/Yd2 

 Medium weight: 7.5 Oz/Yd2 

 Heavy weight: 15.75 Oz/Yd2  

 

 

 

 

 

Samples according to Color  

 

Indigo 

Special Indigo  

Dark Indigo 

 Blue Black  

Black 

Bottoming 

Topping 

 

 

Samples according to Finish 

  

Flat Finish 

Wet finish 

Mercerize finish 

De-Size finish 

Stenter finish 

 

 

 

Samples according to Wash 

 

 

 

Rinse wash 

Enzyme wash 

Enzyme Bleach 

Neutralization of  Bleach: 

Enzyme Stone 

Enzyme Stone Bleach 

 

 



 
Industrial Attachment 

80 
 

11.3 Types of Hunger & Design Develop by R&D Department at Envoy 

Textile Ltd: 

 

 

 

 

 

 

 

   

  

 

 

 

 

 

 

 

 

11.4 Denim Washing in Envoy Textiles:  
When an order comes from buyer in form of washed sample the technical person determine the 

shade percentage, amount and type of washing to that fabric to get the appearance like the 

sample. So it is very important to wash the sample fabric to justify his assumption.  

Envoy Textiles denim only gives washed sample receipe so that buyer can get his desired design 

but does not run mass production. 

  



 
Industrial Attachment 

81 
 

11.5 R&D Department they are flow 6 washing process:  

1. Rinse wash  

2. Enzyme wash 

3. Enzyme Bleach 

4. Neutralization of  Bleach:  

5. Enzyme Stone 

6. Enzyme Stone Bleach 

 

11.6 washing recipe for different washing: For 2 kg fabric  

1. Rinse wash: 

Water 100 L 

Temperature 60O C 

De-sizing  Chemical 100 gm 

Time 8-10 minute 

for each shade wash two time (cold wash) 

 

2. Enzyme wash : This wash is done after completing enzyme Rinse  wash 

Water 80 L 

Temperature 45-50O C 

Enzyme Chemical 120 gm 

Time 25-30 minute 

PH 5-5.5 

for each shade wash two time (cold wash) 

 

3. Enzyme Bleach wash : 

Water 100 L 

Temperature 60O C 

Bleaching powder Chemical 500 gm 

Time 5-7minute 

for each shade wash two time (cold wash) 

 

4. Neutralization of  Bleach:  

Water 80 L 

Temperature 50-60O C 

Chemical(H202) 500 gm 



 
Industrial Attachment 

82 
 

Time 5minute 

for each shade wash two time (cold wash) 

 

5. Enzyme Stone:  

Water 100 L 

Temperature 45C 

Enzyme Chemical 150 gm 

Stone 3kg 

Time 30-40 minute 

PH 5-5.5 

for each shade wash two time (cold wash) 

 

6. Enzyme Stone Bleach: It is done  after completing enzyme  stone wash 

Water 100 L 

Temperature 50-60O C 

Bleaching chemical 500 gm 

Time 5-7minute 

for each shade wash two time (cold wash) 

               

 

  



 
Industrial Attachment 

83 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  Chapter: 12 



 
Industrial Attachment 

84 
 

12. ETP in Envoy Textiles Ltd: 
Effluent Treatment Plant (ETP) of Envoy Textiles Ltd. has successfully established in the 

beginning and running continuously 24 hours a day. They are maintaining all the discharged 

parameters according to environmental law. 

 

 

Figure: Effluent Treatment Plant (ETP)  

 

12.1 Inlet Effluent Parameters (General): 

Flow Rate   30 m3/hr 
PH 8-14 

BOD 400-600 PPM 

COD 1000-1200 PPM 

TSS 200-500 PPM 

TDS 3000-6000 PPM 

Color Dark Mixed 

Temperature 60C 

  

 



 
Industrial Attachment 

85 
 

12.1.1 Outlet Effluent Parameters (Bangladesh Standard):  

Flow Rate 30 m3/hr 
PH 7-8 

BOD < 50 PPM 

COD <250 PPM 

TSS <100 PPM 

TDS <2000 PPM 

Color Clean 

Temperature <30C 

 

12.1.2 Process Flow Chart:       

                            
                                                                     Raw Effluent 

↓ 

Screening 

↓ 

Equalization & Skimming 

↓ 

Coagulation 

↓ 

Flocculation 

↓ 

Neutralization 

↓ 

Sedimentation 

↓ 

 

 

             Biological Treatment                                                      Sludge Dewatering 

                            ↓                                                                                      ↓ 

            Outlet to River/Drain                                                            Sludge Drying 

  



 
Industrial Attachment 

86 
 

 

12.2 Gas Boiler: 

Brand Name   : Cochran 

 Manufacturer: BIB COCHRAN LTD. 

 Type                 : Fire Tube 

 Origin               : Scotland 

 No, of Boiler    : 05 

Total Capacity :33 ton 

 

                                                                                              

                                                                                                     Fig: Gas Boiler  

12.3 Air-Compressor 

Brand Name : Atlas Copco   

Model            : ZR 250   

Origin             : Belgium   

Maximum  Air Pressure: 8.6 Bar   

RRM:            For 1,4&5:2400            For 

2&3:1480   

Total Machine: 05 

 

Brand Name : Quantima   

Model            :  

Origin             : Belgium   

Maximum  Air Pressure: 10 Bar   

Total Machine: 04 

 

 

  



 
Industrial Attachment 

87 
 

12.4 Chiller: 

 

     

                                                            Figure: Chiller  

 

Brand Name: Shuangling   

Manufacturer:    Jiangsu Shaungling Air-         

Condition Equipment   

Origin: China   

Total Capacity: 570&250 RT   

No. of machine: 02 

 

Brand Name: Thermax 

Manufacturer:  Thermax   

Condition Equipment   

Origin: India 

Total Capacity: 405 RT   

No. of machine: 01 

 

                                                

  



 
Industrial Attachment 

88 
 

 12.5   Work Shop:                                               

 

 

                                              Fig: Lathe Machine 

                                                 

  



 
Industrial Attachment 

89 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

  Chapter: 13 



 
Industrial Attachment 

90 
 

 

 

Definition of Maintenance:  

Maintenance is the action taken to prevent a device or component from failing or to repair 

normal equipment degradation experienced with the operation of the device to keep it in proper 

working order. 

13.1 Requirements for Good Maintenance: 

o Good supervision & administration of maintenance department. 

o  Operators should be well trained.  

o  Proper maintenance record should be maintained. 

o  Adequate stock of spare parts should always be kept. 

o  Manufacture of the machine tools should be consulted as & when required. 

o  Maintenance department should remain in contact with planning & purchasing 

department deciding the type of machine tools to be purchased. 

 

13.2 Maintenance Schedule: 

 In Ball warding, Dyeing, LCB, Sizing, Finishing, Inspection maintenance one times in a month.  

 In weaving section loom are maintain Half weekly, Weekly , Half Monthly, Monthly ,Half    

yearly & yearly. 

  

13.                                         Maintenance 

 



 
Industrial Attachment 

91 
 

 

 

Envoy Textiles Ltd. is the largest and most versatile business conglomerate in the private denim 

sector in Bangladesh. Envoy Textiles Ltd. is committed to the best human workplace practices. 

Their goal is to continuously  improve  their  Human  resource  policies  and  procedures  

through  education,  training, communication and employees involvement. Right from inception 

the policy of the company has been to provide total customer satisfaction by offering quality 

denim fabric in time. The working environment of Envoy Textiles Ltd. is very cordially & 

friendly. All of the executives & employees of Envoy Textiles Ltd. are very much cordial & they 

always appreciate the learners.  

The goal of Envoy Textiles Ltd. is to get high production & to maintain the quality of the 

product at a minimum cost.   

 

Limitations of the Report: 

  I have a very limited time. In spite of my willing to study more details it was not possible 

to do so.    

  Some of the points in different chapter are not described as these were not available.  

 

  The whole process is not possible to bind in such a small frame as this report, hence my 

effort spent on summarizing them. 

 

Envoy Textiles .Md. Monirul Islam, monir23-2146@diu.edu.bd, and cell: 01735481096. 

 

 

 

 

  

14.                                           Discussion 

 



 
Industrial Attachment 

92 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

  Chapter: 15 



 
Industrial Attachment 

93 
 

 

I have completed my industrial attachment successfully by the grace of Allah. Industrial 

attachment sends me to the expected destiny of practical life. Though it was established only a 

few years ago, it has earned “very good reputations” for its best performance over many other 

export oriented textile mills.  

Mill  is  settled with  utility  to  give  all  convenient  supports  to  the  productions  for  twenty- 